House
Industries

N CORPORATED

Agricultural Equipment Catalog - —




HEHouse
B B Industries o o

INCORPORATED Cherry Valley, Arkansas 72324

House Industries is delighted to offer our Agricultural Equipment Dealers its 2014 lineup of House
Industries Cultivation and Tillage Equipment. For the past three years, we have re-engineered and
re-designed our equipment to meet the demanding cultivation and tillage needs of today’s farmers. We
also offer a full lineup of Forrest City Machine Works parts for their tillage equipment sold over the
past 40 years. Moving forward, we will add several new pieces of agricultural equipment, but not until
we’ve put them through a vigorous testing program to ensure we only introduce world class products to
the agricultural community.

Customer service is always our number one priority, and we make sure we inventory a multitude of
parts to serve you and your customer. Our 99,000 sq. ft. manufacturing facility is equipped with an
enormous parts and warehouse department to ensure we will have the parts on the shelf for you and
your customer.

With innovative technology and a superior manufacturing process, we are prepared to become a leader
in the agricultural equipment market. Our heavy-duty materials of construction, precise manufacturing
tolerances, and our custom powder coating paint system provide our dealers with a well built,
dependable piece of equipment.

We strive to become a strategic partner with all of our dealers to meet the modern farmer’s needs in the
field. Our goal is to design and manufacture the highest quality equipment to ensure your customers’
long term satisfaction in our equipment and our service.

In addition to cultivation and tillage equipment, we also offer a full lineup of House Re-Lift Pumps
used for irrigation and drainage. We have manufactured re-lift pumps since 1949 and continue to
provide the best built and most efficient pumps on the market today. We have several models to choose
from depending on the customer’s needs. We offer both 3-point and pull type pumps in both straight
pump models and the famous Camelback series. Most are PTO driven, but electric and engine driven
pumps are available from 6” to 16” models to meet even the most demanding circumstances.

Thanks again to all of our dealers — we’re excited to offer our products to your customers.




Dealer Program




BN House

Industries

' I NC ORPORATED

2015-2016 Agricultural Equipment
Dealer Program

All Dealers for ECS House Industries, Inc. have a 20% discount on whole good(s) and parts.
To qualify as a QUALIFIED DEALER of ECS House Industries, Inc., during the 2015-2016
season, you must place a minimum order, and accept delivery of one or more serial
numbered whole good(s) with a total net billing of $7,500.00.
Program Period: June 1%, 2015 - May 31", 2016
To guarantee delivery on/or before February 10", 2016

(orders must be finalized by October 31%, 2015)
By placing a minimum order during the Program, you will receive an extra 5% discount
(totaling 25% discount) that will remain until the beginning of the 2016-2017 Dealer Program.
Discounts will also apply to optional equipment when included in eligible whole goods orders.

QUALIFIED DEALER & DEALER DISCOUNTS
Dealers participating in the Dealer Program, will receive the 25% Qualified Dealer
Discount. For orders placed during the Dealer Program, the net payment is due 30 days

after delivery.

Dealers who do not purchase the minimum ($7,500) in the Program will receive the standard
20% Dealer Discount. The net payment is due 30 days after delivery.

We appreciate your business, and we thank you for being our dealer!



ECS

House

Industries

' I NC ORPORATED

2015-2016 Agricultural Equipment
Fall Dealer Stocking Program

ECS House Industries Inc. is offering a new Fall Stocking Program to all Dealers on its
Agricultural Cultivation/Tillage Equipment and Re-Lift Pump lines of equipment. The Fall Dealer

Stocking Program Discount will be in addition to its Standard Qualifying Discounts.

Pricing:

Current pricing effective June 1, 2015

Purchasing Schedule:

June 1, 2015 —

October 31, 2015

Stocking Discounts Schedule

November 10, 2015

December 10, 2015

January 10, 2016

February 10, 2016

March 10th, 2016

5%

4%

3%

2%

Full Payment Due

If equipment is Paid in Full by these dates, dealers receive additional discount per the above discount schedule.

Qualifying Requirements:
* Orders must be received during the Purchasing Schedule Dates.

* Full payments must be received on March 10, 2016.
* Orders are subject to approval by the sales and credit department of ECS House
Industries, Inc.
* All current open invoices must be paid per the terms to receive additional discounts.

Shipping:

Shipping costs are due net 30™ after delivery and do no not qualify for discount schedule.

Credit:

ECS House Industries, Inc. reserves the right to establish credit and credit limits for dealers.




Contacts




B ¥ House
B B Industries

I NC ORPORATED

Contacts

Manufacturing Facility
3720 Highway 1
Cherry Valley, AR 72324
Office: 870.588.3773
Fax: 870.588.4669

Sales
Matt Willey, Executive Vice-President

matt@houseindustriesinc.com

Agricultural Equipment & Pump Parts

Steve Porter, Parts & Warehouse Manager

Mississippi Branch
697 Highway 49 West
Inverness, MS 38753
Office: 662.265.5843

Fax: 662.265.5845

Sales
Billy Sellers, Branch Manager

billys@houseindustriesinc.com



Equipment Pricing




Agricultural Equipment Price List




3-PT Bedder Roller
Features & General Specifications

Powder Coated Paint Finish

Light and Safety Kit

Frame: Heavy-duty 7x7 bar frame

Hitch: Category Il or IV

Gauge Wheels: Adjustable cast gauge wheels

Shanks: 1x3 hardened steel shanks with Staylight super
duty plows; ruler stickers for easy shank adjustment
Rollers: 24” diameter 5/16” reinforced pipe; field replaceable
roller stub shafts

Bushings: Heavy-duty in critical points

Transport: Wings fold over with lock feature for easier
transport

Bearings: Heavy-duty grease bearings

Options

Rear Plow Kit: Heavy-duty Staylight plows; fully adjustable
sweep height and pitch

Base Machine (includes front furrow plows)

Part Number Description Whole Goods Price
1125 - Bedder Roller - 1236 12 Row 36” $38,413.58
1125 - Bedder Roller - 1238 12 Row 38” $38,413.58
1125 - Bedder Roller - 1630 16 Row 30” $40,353.64

Optional Equipment

Furrow Plows

Part Number Description Whole Goods Price
MFG030758 12 Row 36”/38” Rear Plow Kit $5,506.25
MFGO030759 16 Row 30” Rear Plow Kit $7,372.81
MFG030750 Front Center Plow $360.24
MFG030751 Left, 77 Offset Plow $339.80
MFG030752 Right, 7” Offset Plow $339.80
MFG030753 Straight Plow $360.24
MFGO030754 Left Outer Row Plow $359.40
MFGO030755 Right Outer Row Plow $359.40
MFG030756 Left Outer Row 7” Offset Plow $344.85
MFG030757 Right Outer Row 7” Offset Plow $344.85
MFGO030712 Bed Shank Bracket Assembly $82.00



Bedder Tumbler
Features & General Specifications

Powder Coated Paint Finish

Light and Safety Kit

Frame: Heavy-duty 7x7 bar frame

Hitch: Category Il or 4N

Gauge Wheels: Heavy-duty adjustable gauge wheels
Shanks: 1x3 hardened steel shanks with Staylight super
duty plows; ruler stickers for easy shank adjustment
Tumbler: 24” diameter tumbler reduces dirt clods, 3/8” thick
tumbler reinforcement plates; 2-1/4” field replaceable shafts
Bushings: Heavy-duty in critical points

Transport: Wings fold over with lock feature for easier
transport

Bearings: Heavy-duty grease bearings

Options

Rear Plow Kit: Heavy-duty Staylight plows; fully adjustable
sweep height and pitch

Base Machine (includes front furrow plows)

Part Number Description
428 - Bedder Tumbler - 1236 12 Row 36”
428 - Bedder Tumbler - 1238 12 Row 38”
428 - Bedder Tumbler - 1630 16 Row 30”

Optional Equipment

Furrow Plows

Whole Goods Price
$36,754.96
$36,754.96
$39,416.65

Part Number Description
MFG030758 12 Row 367/38” Rear Plow Kit
MFG030759 16 Row 30” Rear Plow Kit

MFG030750 Front Center Plow
MFGO030751 Left, 77 Offset Plow
MFGO030752 Right, 7” Offset Plow
MFG030753 Straight Plow
MFG030754 Left Outer Row Plow
MFG030755 Right Outer Row Plow
MFG030756 Left Outer Row 7” Offset Plow
MFG030757 Right Outer Row 7” Offset Plow
MFG030712 Bed Shank Bracket Assembly

Double Row Basket

Whole Goods Price
$5,506.25
$7,372.81

$360.24
$339.80
$339.80
$360.24
$359.40
$359.40
$344.85
$344.85
$82.00

Part Number
0640FB

Description
40’ Basket Kit

Whole Goods Price
$7,578.78



Bedder Chopper
Features & General Specifications

Powder Coated Paint Finish

Light and Safety Kit

Frame: Heavy-duty 7x7 bar frame

Hitch: Category Il or 4N

Gauge Wheels: Heavy-duty adjustable gauge wheels
Shanks: 1x3 hardened steel shanks with Staylight super
duty plows; ruler stickers for easy shank adjustment
Choppers: Aggresively size residue; break up largest clods
and toughest crust

Bushings: Heavy-duty in critical points

Transport: Wings fold over with lock feature for easier
transport

Bearings: Heavy-duty grease bearings

Options

Rear Plow Kit: Heavy-duty Staylight plows; fully adjustable
sweep height and pitch

Base Machine (includes front furrow plows)

Part Number Description Whole Goods Price
302 - Bedder Chopper - 1236 12 Row 36” $29,242.93
302 - Bedder Chopper - 1238 12 Row 38” $29,242.93
302 - Bedder Chopper - 1630 16 Row 30” $31,117.45
Optional Equipment
Furrow Plows
Part Number Description Whole Goods Price
MFG030758 12 Row 36”/38” Rear Plow Kit $5,506.25
MFG030759 16 Row 30” Rear Plow Kit $7,372.81
MFG030750 Front Center Plow $360.24
MFG030751 Left, 7” Offset Plow $339.80
MFG030752 Right, 77 Offset Plow $339.80
MFG030753 Straight Plow $360.24
MFG030754 Left Outer Row Plow $359.40
MFG030755 Right Outer Row Plow $359.40
MFG030756 Left Outer Row 7” Offset Plow $344.85
MFG030757 Right Outer Row 7” Offset Plow $344.85
MFG030712 Bed Shank Bracket Assembly $82.00
Double Row Basket
Part Number Description Whole Goods Price
0640FB 40’ Basket Kit $7,578.78



3-PT Lift Reel Pulverizer
Features & General Specifications

Powder Coated Paint Finish

Light and Safety Kit

Frame: Welded construction of structural tubing with
heavy-duty hitch

Hydraulics: Folding cylinders with hoses to tractor on
fold models

Reels: Carbon steel blades for long life with true spiral
for smoother operation

Harrows: 5 bar heavy-duty angle iron with 3/4” diamond
shape spikes

New for 2015: Model 0400F3P, 40’ Pulverizer, over fold
machine, works on 16 row 30", 12 row 36", 12 row 38”

Options SRR N ———
. x s B = i
Extended Heavy-Duty Front Category Il Hitch - ms L

Rear Attachments: Long life metal leveling board with . o =T
spring tension or double rolling baskets

Base Machine

Part Number Row Row Center Description Whole Goods Price
0064R3P 2 38" 6’ Rigid $3,631.78
0134R3P 4 38" 13’ Rigid $6,628.05
0194R3P 6 38” 19 1/2’ Rigid $10,636.81
0194F3P 6 38" 19 1/2’ Fold $12,754.49
0213R3P 8 30" 21 1/2’ Rigid $11,942.85
0264R3P 8 38" 26’ Rigid (3 pc. main bar) $13,890.58
0264F3P 8 38" 26’ Fold $15,857.88
0254R3P 10 30" 25’ Fold $14,993.71
0400F3P 16 30" 40’ Fold $22,308.80
0400F3P 12 36" 40’ Fold $22,308.80
0400F3P 12 38" 40’ Fold $22,308.80

Spring Loaded Metal Leveling Boards

Part Number Row Row Center Description Whole Goods Price
0269 2 38" 6’ Drag Board Kit $455.26
0264 4 38” 13’ Drag Board Kit $853.87
0261 6 38” 19 1/2’ Drag Board Kit $1,253.51
0271 8 30” 21 1/2’ Drag Board Kit $1,464.66
0260 8 38” 26’ Drag Board Kit $1,699.50
0250 10 30” 25’ Drag Board Kit $1,629.46
0404 16 30" 40’ Drag Board Kit $2,395.20
0404 12 36” 40’ Drag Board Kit $2,395.20
0404 12 38” 40’ Drag Board Kit $2,395.20
Flat Bar Baskets
Part Number Row Row Center Description Whole Goods Price
0651FB 4 38" 13’ Flat Bar Basket $2,877.82
0653FB 6 38" 19 1/2’ Flat Bar Basket $4,459.90
0657FB 8 30" 21 1/2’ Flat Bar Basket $4,707.10
0655FB 8 38" 26’ Flat Bar Basket $5,916.32
0640FB 16 30" 40’ Flat Bar Basket $7,578.78
0640FB 12 36" 40’ Flat Bar Basket $7,578.78

0640FB 12 38” 40’ Flat Bar Basket $7,578.78



Optional Equipment

Gauge Wheels
Part Number Description Whole Goods Price
0316 Heavy-Duty Fork Mounted with 15" Wheels $1,265.87
0307 Offset Hub with 15” Wheels (Wing Gauge Hub) $1,053.69
0717 Heavy-Duty L Bracket Gauge Wheels for Tire Offset (Center $1,727.31
Frame Hub)

Bed Plows (must have extended heavy-duty front category Il hitch*)

Part Number Description Whole Goods Price
0141LBP Left Hand Bed Plow Assembly $379
0141RBP Right Hand Bed Plow Assembly $379
0141SBP Straight Bed Plow Assembly $319

1009EF * Extended Heavy-Duty Front Category Ill Hitch $1,287.50



Pull Type Reel Pulverizer o]
Features & General Specifications .. ui 5 s

Powder Coated Paint Finish

Light and Safety Kit

Frame: Welded construction of structural tubing

Hydraulics: Transport and folding cylinder with hose to tractor
Tongue: Structural tubing; turnbuckle adjustment; parking jack
Transport: Four 15 x 8 wheels with 11L x 15 tires

*Two only on 13’and 19 1/2’ models

Reels: Carbon steel blades for long life with true spiral for
smoother operation

Harrows: 5 bar heavy-duty angle iron with 3/4” diamond
shape spikes or 3 bars of heavy-duty Danish tines

Options

Rear Attachments: Long life metal leveling boards with
springs or double rolling baskets

Base Machine

Part Number Row Row Center Description Whole Goods Price
0134RRP 4 38" 13’ Rigid Base Unit $13,281.85
0194RRP 6 38" 19 1/2’ Rigid Base Unit $15,336.70
0194FRP 6 38" 19 1/2’ Folding Base Unit $17,565.62
0213FRP 8 30" 21 1/2’ Folding Base Unit $18,475.11
0264FRP 8 38" 26’ Folding Base Unit 8-Row $23,857.89
0314FRP 10 30" 31’ Folding Base Unit 10-Row $26,615.20

Spring Loaded Metal Leveling Boards

Part Number Row Row Center Description Whole Goods Price
0264 4 38" 13’ Drag Board Kit $854.90
0261 6 38” 19 1/2’ Drag Board Kit $1,253.51
0266 8 30” 21 1/2’ Drag Board Kit $1,300.89
0260 8 38" 26’ Drag Board Kit $1,629.46
0262 10 30" 31’ Drag Board Kit $1,953.91
Flat Bar Baskets
Part Number Row Row Center Description Whole Goods Price
0651FB 4 38" 13’ Flat Bar Basket $2,877.82
0653FB 6 38" 19 1/2’ Flat Bar Basket $4,459.90
0657FB 8 30" 21 1/2’ Flat Bar Basket $4,707.10
0655FB 8 38" 26’ Flat Bar Basket $5,916.32
0656FB 10 30" 31’ Flat Bar Basket $6,465.31




3 Bar Do-All
Features & General Specifications

Powder Coated Paint Finish

Light and Safety Kit

Frame: Welded construction of structural tubing

Hydraulics: Transport and folding cylinder with hose to tractor
Tongue: Structural tubing; turnbuckle adjustment; parking jack
Transport: Four 15 x 8 wheels with 11L x 15 tires

*Two only on 13’and 15 1/2’ models

Gauge Wheels: One pair of castor-type wheels with 20 1/2 x
8 x 10 tires on folding models only

*31’models get an additional set of 20 1/2 x 8 x 10 gauge
wheels (Part# 0300)

Reels: Carbon steel blades for long life with true spiral for
smoother operation

Harrows: 5 bar heavy-duty angle iron with 3/4” diamond
shape spikes

Shanks: Spring loaded “C” shank with 8” adjustable sweeps

Options

Leveling Boards: Long life metal boards with spring
Rolling Baskets: Double row of spiral blades with 1 1/4” solid
shaft; adjustable spring tension

Base Machine

Part Number Row Row Center Description Whole Goods Price
0134R3B 4 38” 13’ Rigid Base Unit $18,869.01
0154R3B 6 30” 15 1/2’ Rigid Base Unit $21,198.20
0194R3B 6 38” 19 1/2’ Rigid Base Unit $28,267.73
0194F3B 6 38" 19 1/2’ Folding Base Unit $29,312.49
0214F3B 8 30” 21 1/2’ Folding Base Unit $31,983.01
0264F3B 8 38” 26’ Folding Base Unit $38,633.39
0314F3B 10 30" 31’ Folding Base Unit $46,616.95

Spring Loaded Metal Leveling Boards

Part Number Row Row Center Description Whole Goods Price
0264 4 38” 13’ Drag Type Board Kit $854.90
0263 6 30” 15 1/2’ Rigid Drag Type Board Kit $912.58
0261 6 38” 19 1/2’ Drag Board Kit $1,253.51
0266 8 30” 21 1/2’ Drag Board Kit $1,300.89
0260 8 38” 26’ Drag Board Kit $1,629.46
0262 10 30” 31’ Drag Board Kit $1,953.91

Flat Bar Baskets

Part Number Row Row Center Description Whole Goods Price
0651FB 4 38” 13’ Flat Bar Basket $2,831.47
0652FB 6 30” 15 1/2’ Rigid Flat Bar Basket $4,004.64
0653FB 6 38” 19 1/2’ Flat Bar Basket $4,459.90
0657FB 8 30” 21 1/2’ Flat Bar Basket $4,707.10
0655FB 8 38” 26’ Flat Bar Basket $5,916.32
0656FB 10 30” 31’ Flat Bar Basket $6,465.31



Bed Conditioner
Features & General Specifications

Powder Coated Paint Finish

Light and Safety Kit

Frame: Welded construction of structural tubing with
heavy-duty extended front hitch; category Il hitch standard or
most quick hitch; bar for mounting spray nozzles

Hydraulics: Folding cylinders with hoses to tractor

Gauge Wheels: Heavy-duty hubs with 15” wheels and tires
*Two on 6 & 8 row, four on 12 row

Reels: 5 carbon steel blades for long life with true spiral for
smoother operation

Rolling Baskets: Double row of spiral blades with 1 1/4” solid
shaft; adjustable spring tension

Options
Bed Plow: Adjustable shank with 16” sweep

30” Rows - Base Machine

Part Number Row Row Center
0203RBC 8 30”
0203FBC 8 30”
0253RBC 10 30”7
0253FBC 10 30”7
0303FBC 12 30”7

36” Rows - Base Machine

Description
20’ Rigid Unit
20’ Folding Unit
25’ Rigid Unit
25’ Folding Unit
30’ Folding Unit

Whole Goods Price

$13,650
$15,854
$15,667
$17,930
$20,944

Part Number Row Row Center
0246FBC 8 36”
0306FBC 10 36"

38” Rows - Base Machine

Description
24’ Folding Unit

30’ Folding Unit (10 Row)

Whole Goods Price

$17,022.00
$20,543.00

Part Number Row Row Center Description Whole Goods Price
0134RBC 4 38” 13’ Rigid Unit (4 Row) $8,897.00
0194RBC 6 38” 19 1/2’ Rigid Unit (6 Row) $12,969.00
0264RBC 8 38” 26’ Rigid Unit (8 Row) $15,958.00
0264FBC 8 38” 26’ Folding Unit (8 Row) $17,534.00
0318FBC 10 38” 31 1/2”Folding Unit (10 Row) $21,529.00
*03840BC 12 38” 38’ Folding Unit (12 Row)* $24,898.00

*24 1/2’ Transport Width
Front Mount Bed Plows
Part Number Description Whole Goods Price

0141LBP Left Hand Bed Plow Assembly (7” Offset)
0141RBP Right Hand Bed Plow Assembly (7” Offset)
0141SBP Straight Bed Plow Assembly

$379
$379
$319



Row Conditioner
Features & General Specifications

Powder Coated Paint Finish
Toolbar: Heavy-duty structural tubing

Soil Control Shields: Rigid side shields, spring tension
rear shields

Reels: Carbon steel blades for long life with spiral for
smoother operation

Shaft is made for 1 15/16” bearings

Base Machine

Pgrt Numbgr Description Whol Pri
004TRC One 48" Row $2,216.12
008TRC Two 48” Rows $3,915.34
015TRC Four 48” Rows $7,271.06

030TRC Eight 48" Rows (Folding) $19,205.31



3-PT Lift Conditioner
with Hydraulic Hitch (for towing grain arill)
Features & General Specifications

Powder Coated Paint Finish
Toolbar: Welded construction of structural tubing with
heavy-duty hitch

Soil Control Shield: Metal with spring tension

Reels: Carbon steel blades for long life with true spiral for
smoother operation

Shaft is machined for 1 15/16” bearing

Rear Hitch: Hydraulic operated

Base Machine

Part Number Row Row Center Description Whole Goods Price
0106 4 30" 10’/ 4 - 30" Rows $5,650.18
0103 4 38" 13’/ 4 - 38" Rows $6,308.50
0107 6 30” 151/2’/ 6 - 30” Rows $7,109.27
0109 6 38" 19 1/2'/ 6 - 38" Rows $8,734.22
Grain Drill Attachment
Features & General Specifications
Toolbar: Welded construction of structural tubing with heavy-duty hitch; 3/8 x 4 x 6
Soil Control Shield: Metal with spring tension
Reels: Carbon steel blades for long life with true spiral for smoother operation
Shaft is machined for 1 15/16” bearing
Base Machine
Part Number Row Row Center Description Whol ds Pri
0134RRA 4 38” 13’/ 4 - 38” Rows $3,574.48
0154RRA 6 30” 151/2'/ 6 - 30" Rows $4,283.68
0194RRA 6 38” 19'/6 - 38" Rows $5,236.06



Water Furrow Plow
Features & General Specifications

Powder Coated Paint Finish
Toolbar: Heavy-duty 17 1/2°, 4” x 7” x 3/8” structural tubing i == i
Gangs: 1 1/2” square axles, 2 bearings per gang, fully ~o
adjustable to match tire width \

Hubs: Heavy-duty 1 1/2” with 3 position adjustment

Hitch: Category Il or IV; standard and most quick hitch .

Blades: 22” x 1/4” thick \

"'.
|
5 i
|

Base Machine

Part Number Description Whole Goods Price
0220HD Water Furrow Plow - 4 X7 X 17’ Bar $2,525.00

Ditcher
Features & General Specifications

Powder Coated Paint Finish

Toolbar: Heavy-duty structural tubing

Hubs: 6-hole 4500# rated with tapered roller bearing
Hitch: Category Il or lll; standard and most quick hitch
Blades: 22" x 1/4” thick

Base Machine

Pgrt Numbgr Description Whol Pri
0246 Double Disc Furrow Plow $1,852.32




Miscellaneous Do-All Kits
Drag Type 5 Bar Spike Tooth Harrow

Spring Loaded Metal Leveling Boards

Part Number Row Row Center Description Whole Goods Price
02233P 2 38" 6’ Drag Type Harrow Kit $1,031.03
02103P 4 38" 13’ Drag Type Harrow Kit $2,062.06
02113P 6 38" 19 1/2’ Drag Type Harrow Kit $3,091.03
02223P 8 30" 21 1/2' Drag Type Harrow Kit $3,512.30
02123P 8 38" 26’ Drag Type Harrow Kit $4,326.00
02523P 10 30" 25’ Drag Type Harrow Kit $4,122.06
03313P 12 30" 31’ Drag Type Harrow Kit $4,534.06

0136 12 36” 36’ Drag Type Harrow Kit $4,894.56
02413P 12 38" 38’ Drag Type Harrow Kit $5,566.12

Bed Plows

Part Number Description Whole Goods Price
0141LBP Left Hand Bed Plow Assembly (7” Offset) $379

0141RBP Right Hand Bed Plow Assembly (7” Offset) $379
0141SBP Straight Bed Plow Assembly (7” Offset) $319

Part Number Row Row Center Description Whole Goods Price
0269 2 38" 6’ Drag Board Kit $455.26
0264 4 38” 13’ Drag Board Kit $853.87
0261 6 38” 19 1/2’ Drag Board Kit $1,253.51
0271 8 30" 21 1/2’ Drag Board Kit $1,464.66
0260 8 38” 26’ Drag Board Kit $1,699.50
0250 10 30" 25’ Drag Board Kit $1,629.46
0301 12 30" 31’ Drag Board Kit $1,764.39
0302 12 36" 36’ Drag Board Kit $2,155.79
0274 12 38" 38’ Drag Board Kit $2,275.27
Flat Bar Baskets
Part Number Row Row Center Description Whole Goods Price
0651FB 4 38” 13’ Flat Bar Basket $2,877.82
0653FB 6 38” 19 1/2’ Flat Bar Basket $4,459.90
0657FB 8 30” 21 1/2’ Flat Bar Basket $4,707.10
0655FB 8 38” 26’ Flat Bar Basket $5,916.32
0656FB 12 30" 31’ Flat Bar Basket $6,465.31
0659FB 12 36" 36’ Flat Bar Basket $8,112.28
0658FB 12 38” 38’ Flat Bar Basket $8,516.04
Gauge Wheels
Part Number Description Whole Goods Price
0300 Heavy-Duty Fork Mounted with 15” Wheels $1,265.87
0315 Offset Hub with 15” Wheels (Wing Gauge Hub) $1,053.69
0400 Heavy-Duty L Bracket Gauge Wheels for Tire Offset (Center $1,727.31
0450 Frame Hub)



Parts Pricing




B ¥ House
B Industries

I NC ORPORATED

Agricultural Equipment Parts List

Part Number Description List Price
1010 Harrow Pull Clevis S 8.49
1024 Harrow Tooth S 4.81
1025 Harrow Tooth Pad S 3.23
1026 7/16" U-Bolt S 4.13
1027 7/16" U-Bolt With Nuts S 2.81
1028 Center Link With 7/8" Holes (Replaced by 1100) S 11.70
1029 Harow Flex Chain Dogleg Link With 5/8" Round Hole S 12.74
1031 Harrow Twisted Double Eye Link S 8.57
1042 Flex Chain Assembly For Five Bar Harrow S 135.94
1044 First Angle Bar On 6' H.D. Harrow Less Teeth S 124.58
1081 10" Sweep - 1/4" Thickness S 29.26
1082 8" Sweep - 1/4" Thickness S 28.33
1084 6" Sweep - 1/4" Thickness S 11.46
1086 2-3/4" Goosefoot Shovel With Bolt & Nut S 10.15
1090 Middle Master Foot (MFG030009) S 41.30
1096 16" Sweeps S 55.69
1098 20" Sweeps S 91.47
1099 Harrow Bushing 7/8" OD X 5/8" ID X 5/8"LG - 1976 And Forward B469 S 2.76
1100 Harrow Flex Cain Center LinkWith 2 - 1099 Bushing (Replaces 1028) S 11.70
1200 Harrow Flex Chain Dogleg Link With 5/8" SQ Hole - 1976 & Forward S 12.96
1285 3-1/2" X 10" Cylinder S 278.15
1280 3-1/4" X 8" Rephase Cylinder S 434.75
1410 4" X 16" Cylinder - 1-1/2" Rod S 535.08
1460 3-1/2" X 16" Cylinder - 1-1/2" Rod S 364.25




Page 2

1470 3-1/2" X 16" Cylinder (Tie Bolt) S 351.27
1475 4" X 16" Cylinder S 439.69
1524 2" X 8" Double Action Cylinder With Clevis End Hydraulic Hitch S 150.17
1620 1-1/8" / 1-7/16" Lower Hitch Pin S 58.41
1621 Stand Pipe - 1-1/2" Pipe S 38.64
1622 1" X 3" X 12" Toolbar Cylinder Pivot (MFG030052) S 45.01
1623 1" X 3-3/4" / 3-7/8" GA Wheel Pin S 9.76
1626 1/2" X 4" Handle Lock Pin S 13.46
1628 Offset Gauge Wheel Bracket S 97.49
1629 Offset Gauge Wheel Leg With Hub S 486.02
1630 Mast Bushing 1-1/4" X 1" X 3-7/8" S 20.44
1644 Safety Link 26-1/2" C-C S 49.64
1651 1" X 2-7/8" Pin (5FEQHC13) S 4.92
1652 1" X 4-5/8" Pin S 9.77
1653 1" X 12-1/4" Pin With head S 22.32
1654 Chain Tab (MFG030034) S 24.17
1663 15-1/2' 4 X 6 Lift Frame - 16" Legs FQ
1664 19-1/2' 4 X 6 Lift Frame - 16" Legs FQ
1667 Box Frame - 3 Point 15-1/2" Rigid With Hitch Frame FQ
1677 24 X 80 Shield FQ
1678 24 X 96 Shield FQ
1680 Rear Hitch Hydraulic Pulverizer S 1,174.73
1682A Shield Mount Channel S 81.56
1684 5/8" Spring Guide Rod S 29.06
1685 Guide Rod Lock Collar With Set Screw S 24.18
1686 Front Channel Hydraulic Hitch FQ
1687 Parallel Link S 184.95
1688 Rear Channel Hydraulic Hitch FQ
1689 3 X 3 Rear Hydraulic Hitch FQ
1691 Bushing 1-1/4" X 1" X 5-1/2" Long S 22.04
1692 3" X 3" X 15"- 3/4" Mount Angle S 66.35
1693 3/8 X 4 X 14 Spoon Sweep S 57.18
1694 3/8 X 7 X 14 Spoon Sweep With Bolts S 57.18
1695 9" X 14" Spoon Sweep (MFG030094) S 51.17
1701 Clamp Plate Hydraulic Hitch FQ
1702 3/8 X 4 X 14 Spoon Sweep FQ
1707 24 X 64 Shield FQ
1708 1" X 2-1/2" X 4" Spacer Block S 22.75
1709 20" Toolbar Spacer S 222.99
1714 Tobacco Conditioner Lower Shield FQ
1715 Inside Soil Diverter FQ
1717 25" Reel Blade 20-5/8" Spacing S 40.83
1718 25" Reel Complete - 48" Shaft S 450.06
1723 Double Reel - 25" Blades - 91" Shaft S 581.72
1726 Right Outside Soil Diverter FQ
1727 Left Outside Soil Diverter FQ
1728 13" Tobacco Row Sweep S 45.07
1729 26" Shield Brace S 19.26
1737 20" Reel Complete 28" Shaft S 348.81
1748 Yetter Mount Bracket FQ
1798 106-1/4" 6 Blade Reel With Blades S 1,523.21




Page 3

1815 Center Frame 10/36" Bed Conditioner FQ
1816 Left 70" Bed Conditioning Wing Frame FQ
1817 Right 70" Bed Conditioning Wing Frame FQ
1820 Right 68" Inner Wing For Bed Conditioner FQ
1821 Left 68" Inner Wing For Bed Conditioner FQ
1823 Left Outside Wing 77-3/4 FQ
1824 Right Outside Wing 77-3/4 FQ
1836 40" Spiral Basket Slat -Flat Bar For 41" Basket FQ
1846 65" Spiral Basket Slat -Flat Bar For 66" Basket FQ
1855 75" Spiral Basket Slat - Flat Bar For 76" Basket S 25.71
1859 40" Spiral Bar Basket S 308.38
1862 66" Spiral Bar Basket S 424.46
1878 100" Reel Complete 5-Blade 7-Hole S 1,280.81
1879 100" 7-Hole Spiral Blade S 105.38
1880 100" Reel With Blades S 789.19
1881 1-1/2" X 4-1/4" Pin With Head S 2.93
1888 66" Basket Frame S 156.77
1892 0497 Bed Conditioner Guage Wheel Bracket S 310.89
1893 0497 Guage Wheel Side Plate S 123.40
1906 66" Spiral Bar Basket Assembly S 776.68
1908 108" Basket Frame S 434.20
1909 108" Spiral Bar Basket Assembly S 1,384.42
1925 1" X 4" Pivot Pin S 8.84
1927 7/8 " X 78-1/2" Truss Rod S 56.47
1928 Wing Brace For Bed Conditioner S 338.86
1929 Center Frame For 12 Row Wide Bed Conditioner FQ
1930 1" X 3" Shank Bracket FQ
1931 32" 1" X 3" Straight Bed Shank FQ
1933 58-3/4" Basket Frame S 146.84
1937 Spray Bracket For Bed Conditioner S 10.05
1938 Basket Mounting Arm 41" S 105.65
1939 Basket Adjustment Link S 25.75
1943 Bed Conditioner Lift Arm S 263.34
1945 76" Round Bar Basket S 400.39
1950 106-1/4" Reel Complete 5 Blade 7 Hole S 1,449.52
1951 106-1/4" Spiral Blade 7 Hole S 102.46
1952 108" Reel Less Blades S 930.88
1956 75" Basket Frame S 179.80
1958 30 Straight Bed Sweep Shank 1" X 4" S 111.93
1958-12 1" X 4" Right Bed Sweep Shank 12" Offset S 128.33
1958-35 Straight Bed Sweep Shank 1" X 4" FQ
1959 30 Right Bed Sweep Skank 7" Offset 1" X 4" (1959 - 35) S 128.33
1960 30 Left Bed Sweep Shank 7" Offset 1" X 4" (1960 - 35) S 128.33
1960-12 1" X 4" Left Bed Sweep Shank 12" Offset S 128.33
1968 92" Basket Frame S 199.88
1978 1" Bed Shank Mount Bracket S 120.98
1984 58" Spiral Basket S 318.78
1985 37" Spiral Basket FQ
1986 76" Spiral Bar Basket S 400.39
1987 93" Spiral Bar Basket S 449.78
1993 76" Spiral Bar Basket Assembly S 890.38




Page 4

1995 76" Spiral Bar Basket Assembly S 1,019.54
1997 58" Spiral Gang Assembly S 765.27
2021 29" Draglink S 12.62
2025 Harrow Lift Chain - 21" Long S 14.70
2029 Dragboard Leaf Spring S 70.25
2031 Reinforcement Plate For Dragboard Spring S 6.16
2037 Center Frame - 8 Row 30" Bed Conditioner FQ

2038 Right 60" Wing Frame FQ

2039 Left 60" Wing Frame FQ

2050 68" 4 Hole Straight Blade S 90.58
2073 1" X 2-5/8" Pin S 4.90
2217 Rocker Block For H.D. Tooth Assembly S 16.86
2229 Tension Spring For H.D. Tooth Assembly S 33.63
2230 Tension Spring Casting For H.D. Tooth Assembly S 12.90
2231 Tension Spring Assembly (2 - 2230 & 1 - 2229) S 48.50
2242 2-1/2" Clamp 4-3/4" CTo C S 27.79
2251 1-1/8" Square Bore Bearing W208PP5 Hipper S 109.69
2252 Flat Lock Ring S 1.94
2263 Right Disc Hipper Scraper S 19.05
2277 Left Disc Hipper Scraper S 19.05
2417 68" - 5 Hole Spiral Blade With 5/8" Hole S 91.08
2430 68" - 5 Spider Reel With Blades S 775.32
2488 1-1/4" X 3-1/2" Grooved Pin S 7.67
2553 Gauge Wheel Hub Bushing 1-3/8" OD X 25/32" ID X 7" Long S 43.22
2554 Gauge Wheel Bushing 1-1/2" OD X 25/32" ID X 15/16" Long S 4.93
2618 Pivot Bushing 1" OD X 3/4" ID X 2-1/2" Long S 17.92
2619 Heavy Duty Pivot Casting S 13.50
2620 Rear Link Only On Harrow Chain S 16.36
2631 H.D Tooth Bracket Trapezoid FQ

2631H H.D Tooth Bracket Channel S 6.96
2660 Ripper Tine (26" Long, 3/4" Shear, 1" Pivot) 1970-75 (Less Point) FQ

2671 5/8" X 2" Mt. Plate, 1-1/16" Hole S 13.88
2672 Lower Hitch Point Bushing (Cat. Il To Cat. Ill) S 13.66
2673 1-1/8" X 7" Lower Hitch Pin S 13.25
2676 1" X 5-1/2" Pin S 8.31
2693 Ripper Tine Wear Skirt S 78.07
2696 6 Row 4" X 4" X 252" FQ

2724 3/8" X 4" Wire Lock Pin With Key S 2.78
2743 Ripper Tine Bracket Bushing 1974 & Forward FQ

2744 Ripper Tine 76 Forward - Less Point Angle Mount FQ

2746 42-1/2" Stand Pipe For Do-All And Ripper S 64.73
2748 H.D. Tooth Pivot Brushing 7/8" OD X 3/4" ID X 2 1/2" Long S 19.35
2749 H.D. Tooth Rocker Bar only With Punched Holes In Pivot Casting, 2" Channel S 10.37
2757 Disc Hipper Axle For Blade Assembly S 74.62
2759 18" Disc Blade For Disc Hipper Blade Assembly S 38.85
2760 20" Disc Blade For Disc Hipper Blade Assembly S 53.09
2761 Convex Spacer For Disc Hipper Blade Assembly (Replaces #2247) S 15.61
2762 16" Disc Blade For Disc Hipper Blade Assembly S 19.23
2764 Disc Hipper Bearing 1970 & Forward S 81.66
2766 Concave Spacer For Disc Hipper Blade Assembly (Replaces #2246) S 15.87
2767 Nut End Washer For Disc Hipper Blade Assembly (Replaces #2248) S 14.45




Page 5

2774 Tine Point With Boot (STEEL) S 40.30
2776 Ripper Tine Point (CAST) S 41.20
2778 Ripper Tine 76 Forward - Less Point Angle Mount FQ

2782 Right Scraper Bracket 1974 & Forward S 18.80
2783 Left Scraper Bracket 1974 & Forward S 18.80
2784 Right Scraper 1974 & Forward S 16.49
2785 Left Scraper 1974 & Forward S 16.49
2841 4" X 7" X 252" Toolbar FQ

2883 1-1/2" X 11" Folding Toolbar Hinge Bolt S 61.89
2895 Bushing 2" OD X1 1/2" ID X 7" Long S 60.44
2903 Cylinder Pivot For Folding Toolbar S 85.03
2905 4" X 7" Close Couple Lower Hitch S 144.47
2960 Clamp Plate 1" X 2-15/16" Hole 6" CTo C S 20.92
2962 5" X 7" Folding Toolbar Safety Link 28-1/4" CTo C S 46.16
2967 Bushing 15/8" OD X 11/16" X1 1/16" Long S 28.50
2969 Ripper Hipper Linkage Mount Angle S 32.00
2971 Ripper Hipper Linakge Lower Link S 49.08
2973 Upper Link For 21" Linkage S 55.91
2979 Ripper Tine 1975 & Forward (Dogleg - 26") (Less Point) FQ

2985 Lower Hitch Point Bushing 1 7/16" OD X 1-1/8" ID X 6-1/4" Long S 16.80
3088 9" Axle (Single Blade Ditcher) S 41.63
3151 80" Reel Clamp FQ

3200 5/8" X2 1/2" SQ U-Bolt For H.D. Tooth 1972 & Forward S 6.41
3235 88" Small Diameter 5 Spider Reel Complete S 952.61
3278 15" Draglink S 15.02
3298 75" 5-Hole Spiral Reel Blade With Clipped End S 87.97
3299 75" Small Diameter 5 Spider Reel With Blades S 778.73
3306 75" Small Diameter 5 Spider Reel LESS Blades (Replaces #2416) S 338.86
3346 1-15/16" Triple Sealed Insert With Collar (MFG # G115KPPB3) S 45.93
3347 1-15/16" Triple Sealed Bearing Complete (Replaces #2048) S 78.26
3348 1-15/16" Bearing Housing (Replaces #2046) S 25.00
3352 75" Large Diameter 4 Spider Reel LESS Blades S 277.89
3353 75" 4 Hole Spiral Reel Blade (Clipped Ends) S 83.84
3354 75" Large Diameter Reel With 4 Hole Blades S 831.11
3355 88" Large Diameter 5 Spider Reel LESS Blades (Replaces #3826) S 481.69
3356 88" 5 Hole Spiral Reel Blade with Clipped Ends S 98.32
3357 88" Large Diameter 5 Spider Reel Complete (Clipped Ends) S 1,003.52
3359 36" Draglink S 14.63
3372 3/8" X 2-1/4" Roll Pin S 3.14
3401 Hitch Attachment FQ

3449 75" Large Diameter 5 Spider Reel Complete 1976 (Clipped Ends) S 899.21
3470 1" X 8" Cylinder Lift Arm Pin S 11.08
3494 7" X 7" X 252" 6 Row Toolbar FQ

3511 6 Row 7" X 252" With Welded Lower Hitch FQ

3512 Long Disc Hipper Arm With 2" Notch For 4" Bar 1977 S 231.25
3513 Short Disc Hipper Arm With 2" Notch For 4" Bar 1977 S 117.08
3517 Long Disc Hippr Arm (7" Bar) S 403.03
3518 Short Disc Hipper Arm (7" Bar) S 142.44
3522 Heavy Duty Gauge Wheel Fork S 238.46
3523 Gauge Wheel Fork Side Plate S 29.89
3528 Bushing 1-3/4" OD X 1-13/32" ID X 15/16" Long S 14.38




Page 6

3560 15" Tongue Tension Rod For Reel Pulverizer S 11.60
3561 Right Boardspring Bracket S 35.84
3562 Left Boardspring Bracket S 35.84
3563 64" Tongue Tension Rod For 2 Bar Do-All S 37.21
3565 88" Tongue Tension Rod For 3 Bar Do-All S 50.26
3585 Adjustable Lift Link 40" Tubing 2-1/2 X 2-1/2 S 166.81
3590 Adjustable Lift Link 32" Tubing 2-1/2 X 2-1/2 S 160.31
3610 1/2" X 1 3/4" Leaf For Single H.D. Tooth 1977 & Forward S 51.35
3611 1" X 10" Pin S 28.36
3651 Tine Bracket Bushing 7/8" OD X 5/8" ID X 1-1/16" Long S 18.99
3654 Adjustment Bar For Ripper Gauge Wheel S 63.70
3658 Right Ripper Gauge Wheel Plate 7" X 7" S 88.20
3659 Left Ripper Guage Wheel Plate 7" X 7" S 88.20
3662 4" X 4" Center Rear Toolbar FQ

3663 4" X 4" Rear Wing Bar FQ

3715 88" Large Diameter 5 Spider Reel Complete (Straight Ends) S 1,110.43
3717 Bushing 1-1/4" OD X 1-1/16" ID X 4" Long S 22.57
3753 Bushing 1-1/4" OD X 1-1/16" ID X 2-3/8" Long S 14.56
3754 Bushing 1-7/16" OD X 1-3/16" ID X 2-7/8" Long S 13.52
3755 Spacer 1-3/4" OD X 1-3/16" ID X 3 1/4" Long S 12.40
3760 Mast Pin 1977-78 - 1" X 5" Long S 19.87
3761 Mast Pin 1977-78 - 1-1/4" X 5" Long S 25.08
3763 Lower Hitch Pin 1-1/8" X 8" Long S 27.55
3764 Lower Hitch Pin 1-7/16" X 8" Long S 57.13
3767 Lower Hitch Pin 1-1/8" X 10-1/8" Long (Changed Length) S 40.57
3774 Bushing 1-1/2" OD X 1-1/32" ID X 1-1/16" Long S 17.35
3780 60" 4 Hole Spiral Reel Blade S 71.41
3781 60" Reel Less Blades S 330.58
3782 75" Large Diameter 5 Spider Reel With Blades (Straight Ends) S 1,011.39
3785 60" 4 Spider Reel With Blades S 688.50
3790 Lock Up Cuff S 20.18
3793 Leveling Linkage Pivot Floating S 216.81
3801 97" Harrow Truss Rod S 53.45
3802 Bushing 1-1/4" OD X 1" ID X 8 1/4" Long S 19.85
3813 75" 5 Hole Spiral Blade With Straight Ends S 80.73
3815 1-15/16" Flange Type Bearing Housing S 26.42
3816 1-15/16" Flange Bearing Complete S 78.26
3817 88" 5 Hole Spiral Blade (Straight Ends) S 94.18
3824 75" 5 Spider Reel LESS Blades 76-1/4" Shaft (Large Diameter) S 494.72
3826 88" 5 Spider Reel LESS Blades 91" Shaft (Large Diameter) S 481.69
3840 Straight Double Eye Link S 10.62
3878 Right Hydraulic Operated Wing Guage Wheel Leg S 543.86
3879 Left Hydraulic Operated Wing Gauge Wheel Leg S 543.86
3883 1-1/4" X 8" Pin for Hydraulic Gauge Wheel S 14.25
3887 Parking Jack S 142.08
3895 Reel Spider For Large Diameter Reel S 38.79
3899 3 Bearing Blade Assembly Complete With 18" & 20" (3 Bearing #2251) FQ

3948 Keyhole Safety Link S 15.02
3936 H.D. Turnbuckle For Tongue - 1-1/4" ACME Threads S 192.87
3964 Bushing 1-1/4" OD X 1" ID X 3-1/8" Long S 16.11
3967 Half Round Block For Spring On Reel S 23.19




Page 7

4019 Folding Pulverizer Safety Chain S 6.26
4034 Bushing 1" OD X 3/4" ID X 1-1/16" Long S 17.14
4055 Depth Control Collars (1-1/4" ID) S 38.92
4065 Bushing 1-1/4" OD X 1" ID X 4-1/8" Long S 20.49
4124 Bushing 1-1/4" OD X 1-1/32" ID X 3-3/16" Long S 15.34
4128 Pulverizer Gauge Wheel Adjustment Plate With 1" Hole S 14.60
4130 Right Formed Tine Mount Angle FQ
4131 Left Formed Tine Mount Angle FQ
4165 4" X 7" Tine Bracket 5/8" Shr. Bolt FQ
4166 7" X 7" Tine Bracket With 4130 & 4131 FQ
4233 Bearing Mount S 46.04
4246 Right 41" Truss Rod For 26' Front S 24.80
4247 Left 41" Truss For 26' Front S 24.80
4268 Heavy Duty Tooth Assembly With 5/8" Pivot Bracket S 207.89
4269 Heavy Duty Tooth Notched Bracket With 5/8" Pivot Bolt S 61.85
4270 Heavy Duty Tooth Notched Bracket Channel With 5/8" Pivot Bolt FQ
4271 Pivot Bushing 7/8" OD X 5/8" ID X 2-1/2" Long S 15.89
4286 Adjustment Lift Link 36" S 206.71
4294 1-3/8" X 1-1/8" X 5-7/8" Bushing S 30.40
4335 3/16" Chain - 10 Links Long S 1.82
4336 Basket Linkage Spring S 14.45
4349 2" HD Tooth Clamp S 11.90
4356 1-1/4" Two Bolt Flange Bearing S 40.21
4357 1-1/4" Bearing Insert (MFG #W104) S 29.76
4359 1-1/4" Two Bolt Flange Housing S 24.22
4396 Basket Linkage Clamp, 2-5/8" CTo C S 4.20
4397 1/4" Thick Washer - 11/16" Hole S 3.12
4402 Heavy S Tine 45 X 12 X 660 S 81.92
4413 2-1/2" HD Tooth Clamp S 22.28
4445M 72" Metal Dragboard S 113.17
4461 72" Reel Blade (IH & JD) Pulverizer S 85.39
4465 Bushing 1-3/4" OD X 3/4" ID X 3/8" Long S 25.32
4466 Bushing 2" OD X 3/4" ID X 1-5/8" Long S 14.39
4482 27" Stoneville Tine (Less Point) FQ
4484 75" Lg. Diameter Reel With Blades S 889.12
4485 75" Lg. Diameter Reel With Out Blades S 484.38
4486 88" Lg. Diameter Reel With Blades S 980.31
4488 60" Blade Reel With Blades S 740.03
44911 Lift Type Harrow Hanger Bar Left Hand S 336.11
4491R Lift Type Harrow Hanger Bar Right Hand S 336.11
4492 Bolt On Bearing Leg S 110.90
4493R Right Boardspring Bracket S 73.84
4494L Left Boardspring Bracket S 73.84
4495 #1-9 Tooth Harrow Bar With Teeth S 186.07
4496 #2-9 Tooth Harrow Bar With Teeth S 186.07
4497 #3-9 Tooth Harrow Bar With Teeth S 186.07
4498 #4-9 Tooth Harrow Bar With Teeth S 186.07
4499 #5-9 Tooth Harrow Bar With Teeth S 186.07
4505 1/4" Harrow Chain - 6 Links S 6.91
4506 Harrow Bushing 3/4" OD X 17/32" ID X 1-7/8" Long S 11.95
4507 Heavy Duty Gauge Wheel Bracket S 201.36




Page 8

4519 50" Transport Axle FQ
4528 1" X 12-1/4" SQ Head Bolt S 15.14
4529 1-3/8" OD X 1" ID X 11" Long Bushing S 26.77
4530 Leveling Pivot S 138.56
4531 Bushing 1-1/4" OD X 1" ID X 5-5/16" Long S 18.25
4532 1-1/4" X 9" SQuare Head Bolt S 31.45
4533 Bushing 13/8" OD X 1" ID X 2-1/16" Long S 12.84
4534 1" X 10" Bolt S 27.67
4535 Bushing 1-1/4" OD X 1" ID X 2-1/16" Long S 18.25
4536 60" Hose Pipe S 97.11
4543 #1 - 11 Tooth Harrow Bar With Teeth S 244.10
4550 1-3/8" X 2" Bolt Flange Insert Complete S 37.43
4551 1-3/8" X 2" Bolt Flange Insert S 31.50
4563 1-1/4" X 14" SQ Head Bolt S 29.19
4571 Basket Arm Mount S 37.94
4572 Basket Arm WithAngle (SEE 5038) S 98.63
4573R Right Basket Frame Attachment AG S 12.27
4573L Left Basket Frame Attachment AG S 12.27
4575 Pitch Adjustment Bolt 5/8" S 15.36
4577 Wing Gauge Wheel Bracket S 124.52
4578 Gauge Wheel Pivot Tube S 114.82
4579 Guage Wheel Adjustment Screw S 20.84
4580 Gauge Wheel Adjustment Handle S 12.99
4581 Wing Gauge Wheel Fork S 141.26
4582 Gauge Wheel Axle Retainer S 8.51
4583 Bushing 1-3/8" OD X 1" ID x 6-1/8" Long S 18.10
4587 6 Row Rigid Box Frame S 2,690.27
4598 T Mount Bracket FQ
4599 1-1/4" X 12-1/2" SQ Head Bolt S 26.19
4600 Safety Lock S 39.05
4601 1-1/4" X 12" SQ Head Bolt S 26.10
4602 44 Links #4/0 Chain Sraight S 18.53
4603 20 Links #4/0 Chain Straight S 9.80
4604 1" X 12" SQ Head Bolt S 43.64
4650 50" Transport Axle For 13' FQ
4654 2-1/2" X 2-1/2" X 62-1/2" Tubing S 99.72
4659 68" Center Reel Box Frame FQ
4689M 99" Metal Dragboard S 178.74
4742 Lift Arm (Do-All) S 263.33
4743 28" Adjustment Lift Link S 120.43
4746 Transport Cuff 9-1/2" Overall Length S 36.05
4753 2-1/2" X 2-1/2" X 8" Tubing For Basket S 20.04
4754 Right Lg Shank 7" X 7" Ripper Gauge Wheel S 98.88
4755 Left Lg Shank 7" X 7" Ripper Gauge Wheel S 98.88
4756 3/16" X 2" X 2" Tubing 47" For Basket S 53.30
4759 71" Tongue Truss Rod S 62.99
4760 94-1/2" Tongue Truss Rod S 91.75
4770M 80" Metal Dragboard S 168.16
4776 Right 13' Bolt Frame FQ
4777 Left 13' Bolt Frame FQ
4793 Front Wing Support S 215.13




Page 9

4794 Rear Wing Support S 215.13
4805 1-1/2" X 6-5/8" Locked Pin S 28.43
4807 1/2" X 4" Clamp Plate S 14.91
4809 1-7/16 X 10-1/8" Lower Hitch Pin S 38.21
4820 1" X 11" Locked Pin S 16.44
4827 1/2" X 2" Clamp Plate 3-1/4" CTo C S 9.03
4828 5/8" Lock Safety Pin S 12.99
4882 13' Box Frame With 3 PT Hitch (MFG030197) FQ
4900 31" Basket Linkage Arm Assembly Complete S 363.18
4901 41" Basket Linkage Arm Assembly Complete FQ
4907 Right Adjustable Clevis 1-1/4" S 39.60
4908 Left Adjustable Clevis 1-1/4" S 39.60
4909 10' 3 Pt. Box Frame w/ 3 Pt. Hitch FQ
4912 24" x 60" Shield S 341.89
4918 Pivot Bracket & Wing Rest S 104.44
4930 19-1/2' Rigid 3 Bar Center Frame FQ
4931 Right 19-1/2', 3 Bar Rigid Wing Frame FQ
4932 Left 19-1/2,' 3 Bar Rigid Wing Frame FQ
4961 Right Scraper Bracket S 11.14
4962 Left Scraper Bracket S 11.14
4963 Scraper S 16.02
4964 31" Adjustment Link S 175.63
4996 32" Parabolic Tine With Point FQ
4997 27" Parabolic Tine With Pint FQ
4998 27" Stoneville Tine With Point FQ
5016 Rigid 50" Center Frame FQ
5017 13' Reel Box Frame FQ
5018 6 Row Rigid Reel Box Frame FQ
5038 Do-All Basket Mount Arm 31" S 102.08
5046 7" X 7" X 264" Center Toolbar FQ
5049 7" X 7" 110" Wing Toolbar FQ
5050 Fold Toolbar Lock Strap S 35.33
5052 Lock Strap Pin 1" X 10" S 15.05
5053 Cylinder Pin 1" X 4" S 8.31
5069 12 Row 30" Center Lift Frame FQ
5070 12 Row 30" 3PT Lift Wing FQ
5071 Scraper Mount Angle S 14.58
5072 Disc Scraper S 10.37
5073 2-1/4" OD X 1-3/4" ID X 9/16" Long Bearing Spacer S 7.92
5074 1-3/4" Axle For HD Hipper S 131.91
5075 HD Hipper Bearing Housing S 84.08
5079 8 Row 38" 3 PT Fold Reel Center FQ
5080 8 Row 3 PT Lift Wing - 77" FQ
5095 Right Low Till Parabolic Point assembly S 106.32
5096 Left Low Till Parabolic Point Assembly S 106.32
5101 Ditcher Frame S 1,170.38
5102 Right Lower Hitch Angle S 35.29
5103 Left Lower Hitch Angle S 35.29
5104 Dust Cap Retainer S 8.64
5105 2-1/4" OD X 1-3/4" ID X 18" Long Bearing Washer Shim S 8.74
5106 Right 108" Reel Type Box Frame FQ




Page 10

5107 Left 108" Reel Type Box Frame FQ
5108 Right 72" Wing Frame FQ
5109 Left 72" Wing Frame FQ
5110 111" Metal Dragboard S 264.13
5114 H.D. Long Arm FQ
5115 5/8" X 6" Tine Clamp S 27.08
6064 108" Metal Dragboard S 258.27
6070 1" X 4" Shank 40" FQ
6071 1" X 4" Right Shank 40", 7" Offset S 201.57
6071-12 1" X 4" Right Shank 40", 12" Offset S 216.97
6072 1" X 4" Left Shank 40", 7" Offset S 201.57
6072-12 1" X 4" Left Shank 40", 12" Offset S 216.97
6114 1-1/2" X 4" Pivot Pin For 1682A S 39.46
6115 1" X 3-1/2" Pin FQ
6123 1" X 3-3/4 Pin S 4.40
6138 Bracket, L-Shank / GA Wheel Ext. Bracket S 369.76
7675 Seal Kit For 2-1/2" X 8" Prince Cylinder (PMCK 7000) S 15.36
7690 Seal Kit For 3" X 8" Prince Cylinder (PMCK 9200) S 16.39
7735 Seal Kit For 3-1/2" X 8" Prince (PMCK 9308) 1-3/8" Rod S 33.20
7744 Seal Kit For 3-1/2" X 8" Master Prince (PMCK S427) 1-1/4" Rod S 41.79
7775 Seal Kit For 3" X 8" Prince (PMCK 7108) 1-1/8" Rod S 15.91
7865 Seal Kit For 4" X 8" Prince (PMCK W287) 1-3/8" Rod S 62.00
7857 Seal Kit For 3-3/4" X 8" Prince (PMCK S-1451) 1-3/8" Rod S 16.65
7538 Seal Kit For 2-1/2" X 16" Cylinder (Replaced by #7835) S 45.03
7835 Seal Kit For 2-1/2" X 16" Lantex (5135-34) 1-1/4" Rod S 21.59
7850 Seal Kit For 3" X 16" Lantex (3017-34) 1-1/4" Rod S 29.56
7880 Seal Kit For 3" X 32" Lantex (657-34) 1-1/2" Rod S 37.63
7895 Seal Kit For 3-1/2" X 16" Lantex (656-34) 1-1/2" Rod S 23.31
7614 Seal Kit For 2" X 16" Hydra-Cylinder (2011) 1-1/8" Rod S 17.29
7645 Seal Kit For 3" X 16" Hydra-Cylinder (3012) Welded S 18.06
7649 Seal Kit For 3-1/2" X 16" Hydra-Cylinder (HC3513) $ 23.31
7655 Seal Kit For 2-1/2" X 8" Hydra-Cylinder (2515) Welded 1-3/8" S 56.93
7661 Seal Kit For 3" X 8" Hydra-Cylinder (3015) Welded S 19.35
7700 Seal Kit For 4" X 17" Hydra-Cylinder (PC4014) 1-1/4" Rod S 27.05
7625 2-1/2" X 16" Rod (A 11/4" B 20" C7/8") S 165.60
7702 4" X 17" Rod Threaded For Clevis (A 11/2"B21"C11/8") S 152.56
7750 2" X 8" Rod WithCross Tube (A 11/8" B 12" C7/8") S 204.72
7760 2" X 16" Rod With Cross Tube (A1 1/8" B 20" C 7/8") S 214.72
7631 2"X8"Rod(A11/8"B12"C7/8") S 40.02
7911 3"X10"Rod (A11/4"B 14" C7/8") S 88.46
7761 2" X 16" Tube With Cross Tube ( B 12") S 28.75
7643 3" X 16" Tube ( B 20") S 190.87
7701 4" X 17" Tube (B 21") $  208.00
7632 2" Rod End Gland (B 1 1/8") $ 88.23
7838 2-1/2" Rod End Gland (B 1 1/4") S 102.19
7854 3" Rod End Gland (B 1 1/4") S 123.93
7906 3-1/2" Rod End Gland (B 1 1/2") S 138.16
7633 2" Piston (B 7/8") $ 46.91
7837 2-1/2" Piston (B 7/8") $ 65.92
7853 3" Piston (B 7/8") S 82.26
7898 3-1/2" Piston (B 11/8") $  102.58




Page 11

7704 4" Piston (B 11/8") S 108.39
7849 7/8" Hex Nut S 1.04
7999 5/16" X 5/8" Hex Head Bolt-Grade 5 FQ

8001 5/16" X 1" Hex Head Bolt-Grade 5 FQ

8019 3/8" X 1" Hex Head Bolt-Grade 5 FQ

8020 3/8" X 1-1/4" Hex Head Bolt-Grade 5 FQ

8024 3/8" X 2-1/4" Hex Head Bolt-Grade 5 FQ

8041 1/2" X 1-1/2" Hex Head Bolt-Grade 5 S 0.99
8042 1/2" X 1-3/4" Hex Head Bolt-Grade 5 S 0.67
8044 1/2" X 2-1/4" Hex Head Bolt-Grade 5 S 0.86
8045 1/2" X 2-1/2" Hex Head Bolt-Grade 5 S 0.91
8049 1/2" X 3-1/2" Hex Head Bolt-Grade 5 S 1.06
8063 5/8" X 1-3/4" Hex Bolt-Grade 5 S 1.12
8065 5/8" X 2-1/4" Hex Bolt-Grade 5 S 0.95
8070 5/8" X 3-1/2" Hex Bolt S 1.68
8073 5/8" X 4-1/2" Hex Head Bolt-Grade 5 S 1.95
8075 5/8" X 5-1/2" Hex Bolt -Grade 5 FQ

8076 5/8" X 6" Hex Bolt -Grade 5 S 4.14
8079 5/8" X 12" Hex Bolt-Grade 5 FQ

8090 3/4" X 1-1/4" Hex Bolt-Grade 5 S 0.90
8092 3/4" X 1-3/4" Hex Bolt-Grade 5 S 1.38
8093 3/4" X 2" Hex Bolt Zinc S 1.83
8095 3/4" X 2-1/2" Hex Bolt-Grade 5 S 1.99
8221 3/4" X 3" Hex Bolt S 2.53
8106 3/4" X 5-1/2" Hex Bolt-Grade 5 FQ

8108 3/4" X 6-1/2" Hex Bolt-Grade 5 S 5.47
8112 3/4" X 8" Hex Bolt-Grade 5 S 6.72
8113 3/4" X 9" Hex Bolt-Grade 5 FQ

8132 1" X 4-1/2" Hex Bolt -Grade 5 S 7.24
8134 1" X 3-1/2" Hex Bolt-Grade 5 S 6.63
8136 1" X 5" Hex Bolt-Grade 5 FQ

8139 1" X 8" Hex Bolt-Grade 5 S 14.97
8142 1" X 3" Hex Bolt-Grade 5 FQ

8144 1" X 7-1/2" Hex Bolt-Grade 5 S 14.12
8147 1-1/4" X 4-1/2" Hex Bolt-Grade 5 FQ

8150 1-1/4" X 7" Hex Bolt-Grade 5 FQ

8159 1" X 6-1/2" Hex Bolt-Grade 5 S 13.98
8160 1-1/4" X 4" Hex Bolt-Grade 5 FQ

8200 1/2" X 1-1/4" Hex Head Bolt-Grade 5 S 0.59
8201 1/2" X 2" Hex Head Bolt-Grade 5 S 1.27
8203 1/2" X 3" Hex Head Bolt-Grade 5 S 1.02
8211 5/8" X 2" Hex Head Bolt-Grade 5 S 1.27
8213 5/8" X 3" Hex Head Bolt-Grade 5 S 1.49
8214 5/8" X 3-1/2" Hex Head Bolt-Grade 5 S 1.99
8215 5/8" X 4" Hex Bolt-Grade 5 S 2.24
8218 5/8" X 8" Hex Bolt-Grade 5 S 5.87
8222 3/4" X 3-1/2" Hex Bolt-Grade 5 S 3.10
8223 3/4" X 4" Hex Bolt-Grade 5 S 3.46
8228 7/8" X 2-3/4" Hex Bolt S 3.54
8230 7/8" X 3" Hex Bolt-Grade 5 S 3.90
8235 7/8" X 7" Hex Bolt-Grade 5 FQ




Page 12

8236 7/8" X 8" Hex Bolt-Grade 5 FQ

8240 7/8" X 10" Hex Bolt-Grade 5 FQ

8249 1" X 10" Hex Bolt-Grade 5 FQ

8255 1/2" X 1-1/2" Hex Bolt-Grade 8 S 0.97
8258 1/2" X 2" Hex Bolt-Grade 8 S 1.08
8257 1/2" X 2-1/4" Hex Bolt-Grade 8 S 1.23
8271 7/16" X 1-1/2" Carriage Bolt S 2.82
8272 1/2" X 1-1/2" Carriage Bolt S 0.62
8299 1/2" X 1-3/4" Carriage Bolt S 0.40
8289 1/2" X 3-1/2" Carriage Bolt S 0.90
8280 3/4" X 4-1/2" Carriage Bolt S 2.28
8282 5/8" X 2-1/4" Carriage Bolt For Harrow Flex Chain S 1.27
8283 3/8" X 1-1/2" Plow Bolt FQ

8285 7/16" X 1-1/2" Plow Bolt S 0.68
8274 7/16" X 1-3/4" Plow Bolt FQ

8527 7/16" X 2-1/2" Plow Bolt S 0.85
8260 1/2" X 2-1/2" Plow Bolt S 0.93
8302 7/16" Center Lock Nut N/C S 0.28
8303 1/2" Center Lock Nut N/C S 0.30
8309 5/8" Center Lock Nut N/C S 0.60
8310 3/4" Center Lock Nut N/C S 0.79
8311 7/8" Center Lock Nut N/C S 1.37
8325 1" Thin Jam Nut N/C S 1.45
8324 1-1/8" Thin Jam Nut N/C S 2.24
8306 1-1/4" Thin Jam Nut N/C S 2.20
8312 1-3/8" Thin Jam Nut N/C S 4.28
8283 3/8" X 1-1/2" Plow Bolt S 0.34
8285 7/16" X 1-1/2" Plow Bolt S 0.63
8527 7/16" X 2-1/2" Plow Bolt S 0.85
8382 3/8" Standard Hex Nut N/C S 0.07
8384 7/16" Standard Hex Nut N/C S 0.24
8385 1/2" Standard Hex Nut N/C S 0.18
8387 5/8" Standard Hex Nut N/C S 0.33
8388 3/4" Standard Hex Nut N/C S 0.54
8330 7/8" Standard Hex Nut N/C S 1.04
8329 1" Standard Hex Nut N/C S 1.66
8512 1-1/8" Standard Hex Nut N/C S 1.86
8331 1-1/4" Standard Hex Nut N/C S 2.45
8334 1-1/2" Standard Hex Nut N/C S 4.44
8354 7/16" Split Lockwasher S 0.18
8399 9/16" Split Lockwasher S 0.13
8355 3/8" Split Lockwasher S 0.22
8374 1/2" Split Lockwasher S 0.12
8375 5/8" Split Lockwasher S 0.17
8376 3/4" Split Lockwasher S 0.39
8377 7/8" Split Lockwasher S 0.74
8378 1" Split Lockwasher S 1.06
8514 1-1/8" Split Lockwasher Reg. 1.05 / Medium S 1.02
8380 1-1/4" Split Lockwasher S 1.40
8383 1-1/2" Split Lockwasher S 2.52
8401 1-3/8" Split Lockwasher S 3.40




Page 13

8363 1/4" X 1-1/2" Roll Pin S 0.43
8506 1/4" X 2-1/4" Roll Pin S 0.83
8365 3/8" X 1-1/2" Roll Pin S 2.80
8362 3/8" X 2" Roll Pin S 1.21
8372 3/8" X 2-1/4" Roll Pin S 0.56
8367 1/2" X 2" Roll Pin S 2.54
8348 3/16" X 1-1/2" Cotter Pin S 0.17
8398 3/16" X 2" Cotter Pin S 0.31
8351 1/4" X 2" Cotter Pin Grade 2 Zinc S 12.15
8352 3/16" Pull Pin S 1.04
8396 5/32" X 1-1/4" Cotter Pin S 0.30
8417 3/16" Hair Pin S 4.09
8431 5/8" X 1-1/4" NF Bolt S 1.14
8432 5/8" Nut NF Center Lock S 0.60
8421 7/8" X 9" SQ U-Bolt (Disc Better Arm & Front Linkage On 7" X 7" Bar) S 38.49
8533 3/4" X3 X 5" U-Bolt S 27.15
8531 3/4" X 4" X 7" SQ U-Bolt S 13.31
8420 3/4" X 7" X 7" SQ U-Bolt S 17.59
8422 7/8" X 9" SQ U-Bolt (Disc Better Arm & Front Linkage On 4" X 7" Bar) S 17.96
8423 7/8" X 6-1/4" SQ U-Bolt (Disc Better Arm & Front Linkage On 4" X 4" Bar) S 15.39
8424 7/8" X 6-1/4" SQ U-Bolt (4" X 7") S 15.44
8447L 1/4" -5 Left Hand Acme Nut S 47.05
8447R 1/4" -5 Right Hand Acme Nut S 47.05
8450 Ratchet Jack S 138.60
8451 Right Hand Threaded Clevis ( MFG030142) S 20.49
8472 7/16" Flat Lock (Snap) Ring S 0.78
8500 5/8" SQ U-Bolt, 2-3/4" CTo C, 4-1/4" Long S 4.05
8526 5/8" X 3" X 3" U-Bolt FQ

8531 3/4" X 4" X 7" U-Bolt For 4" X 7" Bar S 13.31
8484 3/4" X 4" X 4" SQ U-Bolt S 20.65
8437 6-1/2" X 9-1/2" L Bolt (Tine Angles On 4" x 7" Bar) (3496) S 15.44
8438 8-1/2" X 9-1/2" L Bolt (Tine Angles On 7" x 7" Bar) (3497) s 26.78
8333 1-1/2" Slotted Nut S 27.96
8337 7/16" Flat Washer S 0.13
8338 3/8" Flat Washer S 0.25
8339 1/2" Flat Washer S 0.35
8340 5/8" Flat Washer S 0.48
8341 3/4" Flat Spindle Washer S 0.39
8342 7/8" Flat Washer S 0.65
8393 3/8" X 1-1/2" SQ Head Set Screw S 2.18
8415 1/4" Pin With Snap Ring S 0.78
8440 1" Right All Thread NC - 8" Long S 18.75
8446 1-1/4" Left All Thread NC - 8" Long S 41.70
8463 3/4" X 4" Hex Head Bolt - HD Tooth Assembly S 1.60
8466 1" OD X 14 GA Washer S 1.27
8480 1-1/4" Right Acme - 8" Long S 40.82
8489 Alemite 1/4" X 28" Straight Thread S 0.84
8490 Hex Washer With 15/16 Hex 2"0D S 0.73
8491 5/8" X 4" Carriage Bolt S 2.37
8498 1-3/4" Slotted SAE Nut S 34.24
8523 1-1/8" Thin Jam Nut SAE Fine Thread S 2.08




Page 14

8532 7 GA Washer 11/16" ID X 3-1/2" OD S 2.68
8540 4" X 7" Curved Buster Shank Fab S 183.36
8541 7" X 7" Buster Shank Fab FQ

8541A 5" X 7" Buster Shank Fab FQ

8900 Buster Shank Assembly FQ

8905 1 Pc. - 14" Buster Bottom S 91.08
8910 10" Compression Spring 1-7/8" X 7/8" S 34.88
8912 1 Pc. Buster Bottom 16" S 91.08
8913 Furrow Tippers S 17.45
8914 3/4" X 6-1/2" Carriage Bolt S 2.65
8985 Perfect Hitch CAT 3 S 153.30
8986 Clevis 1-3/8" Hole S 111.76
8992 Shank Extension S 82.10
8994 3/8" X 1-3/4" SQ Washer S 4.32
8995 3/4" X 5" Carriage Bolt S 3.36
8998 1/4" Coupling S 2.86
9006 1/2" X 1/4" Bushing S 15.58
9016 1/4" Close Nipple S 5.15
9032 104-683 Hub With Races, Bearings, Seal, And Cap S 112.33
9034 106-749 Hub With Races, Bearings, Seal, And Cap (6 Hole hub) S 79.20
9037 S5084 Hub With Races, Bearing, Seal And Cap FQ

9040 15" X 8" - 6 Hole Wheel FQ

9041 15" X 5" - 5 Hole Wheel S 115.72
9043 15" X 6" - 6 Hole Wheel FQ

9044 104-448 Hub With Races, Bearing, Seal, And Cap S 151.83
9045 104-448 Hub Races S 118.98
9052 104-683 Hub With Races S 82.10
9054 106-749 Hub With Races S 52.80
9065 106-749 Hub Cap S 5.59
9066 S5084 Hub Cap S 4.48
9073 Castle Nut 3/4" - 16 NF S 1.05
9074 Castle Nut NF 7/8" - 14 NF S 3.23
9079 1-3/8" X 15" Axle S 67.52
9080 104-448 Gauge Wheel Hub Complete With 1-3/8" X 15" Axle (5 Hole Hub) S 212.42
9083 Bearing - LM 67048 S 8.35
9089 Bearing - LM 14136 S 106.21
9091 Bearing - LM 48548 S 8.62
9094 Bearing - LM 29749 S 13.35
9101 Seal - CR12407 S 11.48
9102 Seal - CR14972 S 25.80
9112 Seal - CR11284 S 51.23
9117 Seal - CR17617 S 7.26
9127 Spindle 104-683 S 56.16
9129 Spindle 106-753 S 27.53
9135 1/2" Drive In Stud S 1.22
9136 9/16" Lug Bolt S 1.45
9137 1/2" Lug Nut S 1.19
9140 1/2" Lug Bolt S 1.16
9144 Race LM 67010 S 3.66
9145 Race TLM 11910 S 3.27
9149 Race LM 14276 S 26.23




Page 15

9151 Inner Race LM48510 S 15.75
9153 Press Wheel Threaded Stud S 8.44
9155 LM29710 Race S 13.13
9169 10" X 7" Wheel S 74.00
9170 20.5" X 8" X 10" Tire & Wheel With 4" Pilot S 354.82
9173 20.5" X 8" X 10" Tire & Wheel With 2-3/4" Pilot S 339.12
9175 7/8" Spindle Washer W-783 S 1.85
9181 11L X 15" Tire Assembly (Wheel & Tire) S 531.44
9183 9.5" X 15" Tire Assembly (5WHF1065890069013) S 257.40
9184 12842 Hub With Races, Bearings, Seal, And Cap S 125.32
9187 12842 Hub With 1-1/4" X 15" Axle S 178.74
9191 Axle 1-1 /4" X 15" GW S 25.26
9205 Hub Complete With 1" X 15" Axle - Wilton #280070 - #278110 RV S 80.70
9206 Hub With Races (Wilton 280110 RV) S 62.62
9207 0450 Gauge Wheel Axle FQ

9208 Hub Complete - #280110 RV With Bearings, Seals, And Races S 112.32
9214 0450 Gauge Wheel Only FQ

9242 760-15 Tire Assembly S 437.49
9373 3/8" Bulkhead Tee S 25.46
9394 3/8" X 37 Degree Connector S 10.32
9422 3/8" Flare To 1/2" Pipe Straight S 4.48
9423 3/8" To 1/2" 90 Degree Elbow S 25.85
9424 3/8" Flare To 1/2" Pipe - 45 Degree Elbow S 11.42
9452 3/8" X 198" Hose With 37 Degree Female Fittings (5HOS3/8X198) S 79.44
9462 3/8" X 216" Hose With 37 Degree Female Fittings (5HOS3/8X216) S 85.17
9468 3/8" X 90" Hose With 37 Degree Female Fittings (5HOS3/8X90) S 45.00
9487 3/8" X 148" Hose With 37 Degree Female Fittings (5HOS3/8X148) S 63.48
9490 3/8" X 96" Hose With 37 Degree Female Fittings (HOS3/8X96) S 46.92
9513 3/8" X 243" Hose With 37 Degree Female Fittings (5HOS3/8X243) S 93.78
9516 3/8" X 226" Hose With 37 Degree Female Fittings (5HOS3/8X226) S 88.35
9518 3/8" X 68" Hose With 37 Degree Female Fittings (5HOS3/8X68) S 38.01
9519 3/8" X 83" Hose With 37 Degree Female Fittings(5HOS3/8X83) S 42.78
9525 106-799 8 Bolt Hub With Races, Bearings, Seal, And Cap S 171.47
9526 Spindle For 106-799 S 56.35
9527 15" X 8" - 8 Hole Wheel FQ

9528 Bearing - LM603049 S 40.42
9529 Race - LM603011 S 36.87
9530 Seal - CR22392 S 11.18
9531 106-799 Hub With Races S 108.16
9540 Bearing And Race Set For 106-749 S 37.16
9541 Bearing And Race Set For 106-799 S 46.21
9543 Bearing And Race Set For 104-448 S 194.06
9544 Bearing And Race Set For Dico 12842 S 54.42
9545 Bearing And Race Set For Wilton 280110 & Dico 18301 S 50.11
9571 Bearing Spacer S 42.38
9582 Spring Tension Nut End Washer S 25.12
9600 3/8" Flare To 1/2" O-Ring Straight Adaptor S 7.67
9602 3/8" Flare To 1/2" O-Ring 90 Degree Adaptor S 46.18
9606 1/4" Flare To 1/2" Pipe Adaptor S 20.12
9615 Duratite End Washer With 1-1/8" Hole S 50.36
9619 22" Disc Blade x 1/4" With 1-1/8" SQ Hole S 130.93




Page 16

9624 20" Disc Blade X 7GA With 1-1/8" SQ Hole S 85.39

9426 3/8" X 62" Hydraulic Hose (5HOS3/8X62) S 36.09

9428 3/8" X 79" Hydraulic Hose (5HOS3/8X79) S 41.49

9653 3/8" X 32" Hydraulic Hose (5H0S3/8X32) S 26.52
9654 3/8" X 36" Hydraulic Hose (5HOS3/8X36) S 27.81

9655 3/8" X 76" Hydraulic Hose (5HOS3/8X76) S 40.53

9657 3/8" X 30" Hydraulic Hose (5HOS3/8X30) S 25.89

9658 3/8" X 22" Hydraulic Hose (5HOS3/8X22) S 23.31

9659 3/8" X 60" Hydraulic Hose (5HOS3/8X60) S 35.46
9660 3/8" X 220" Hydraulic Hose (5H0OS3/8X220) S 86.43

9661 3/8" X 89" Hydraulic Hose (5HOS3/8X89) S 44.70

9662 3/8" X 109" Hydraulic Hose (5HOS3/8X109) S 51.06

9700 11L X 15 Tire Assembly - 8 Hole Wheels S 533.76

9706 W-633 Hub Complete S 83.13

9707 W-633 Hub With Races & Bolts S 29.12

9708 Spindle Assembly For W-633 S 30.63

9715 22" Ditcher Blade S 103.30

9716 W-783 Ditcher Hub Complete S 150.59

9717 W-783 Ditcher Hub S 178.02

9718 W-783 Ditcher Spindle Complete S 45.75

9720 W-783 Seal CR18823 S 11.27

9721 W-783 Hub Cap S 5.59

9722 Inner Bearing - TEMLM-501349 S 20.57

9723 1/2" Flanged Head Lug Bolt X 1-1/4" S 1.51
9724 Race LM501310 S 10.90
SD147 40" Reel With Blades S 394.26
SD148 40" 3 Hole Reel Blade S 52.09
SD195 67-3/8" Reel With Blades S 754.82
SD196 67-3/8" Reel Blade S 78.66
SD197 67-3/8" 4 Spider Reel Less Blades S 361.52
SD231 55-3/8" Reel With Blades S 509.03
SD232 55-3/8" Reel Blades S 65.03
5FEQ680168 3/8" 37 Degree Flare 1/2" O-Ring 90 Degree S 9.46
5FEQ640068 3/8" 37 Degree Flare 1/2" O-Ring Straight S 3.01
SFEQFPA-23 Foot Piece Adapter S 5.29
S5FEQSTNA27451 Plastic Clamp Assembly S 5.95
5FEQGW211PP3 1-1/2" SQ Bearing, Bore With Triple Seals For 1-1/2" Housing S 43.00
5FEQ18X1412S 18" X 1/4" Hipper Blade S 95.21
5FEQ20X1412S 20" X 1/4" Hipper Blade S 119.03
5FEQ22X1412S 22" X 1/4" Hipper Blade S 150.50
5FEQ9W-2303 Scraper Blade For Bedder Roller S 382.58
S5FEQ6WETX-WLN-S Bulkhead Union Elbow S 21.99
5FEQ1121141 1-1/2" OD X 1-1/4" ID X 1" Spring Pin Bushing S 9.87
5FEQ11211434 1-1/2" OD X 1-1/4" ID X 3/4" Spring Pin Bushing S 7.02
5FEQ11411 1-1/4" OD X 1" ID X 1" Spring Pin Bushing S 6.84
5FEQ114134 1-1/4" OD X 1" ID X 3/4" Spring Pin Bushing S 6.67
5FEQ114158 1-1/4" OD X 1" ID X 5/8" Spring Pin Bushing S 5.94
5FEQ1130004049 Carbon Steel Cover Plate, Single (Hose Clamp Plate) S 1.86
5FEQ1130004298 Carbon Steel Cover Plate, Double (Hose Clamp Plate) S 2.16
S5FEQFP-3HDT Foot Piece Adapter S 4494
S5FEQ11INSIotHFT 1/4" X 11" 8" Bottom Furrower #11 S 35.11




Page 17

5FEQ11WSlot 1/4" X 11" 9" Bottom Furrower #11 S 45.83
5FEQO8S|ot 1/4" X 8" Furrower #8 S 23.10
5FEQ17032 Bearing Housing For 1-1/2" Axle S 138.46

5FEQAGLIGHT Ag Light Kit, 35' Harness, 7 Plug S 294.83
5FEQHC13 1" X 2-7/8" Hydraulic Cylinder Pin With Clips, Zinc (1651) S 4.92
5FEQHC14 1" X 3-1/4" Hydraulic Cylinder Pin With Clips, Zinc (1651) S 5.83

5FEQSP2DUW3 Bottom & Top Plate For Stauff Clamps S 3.71
5FEQSK-3 30" Shank With 5/8" Hole S 74.64
5FEQSK-3 7" 0OS 7" Offset Shank With 5/8" Hole S 102.84
5FEQSMV-GM Metal Slow Moving Vehicle Sign S 33.70
Bedder Roller Parts
40' Roller Bedder Center

Part Number Description List Price
MFG030748 Assembly, 40' Center Bar Mainframe S 9,543.38
MFG030760 Assembly, 104.5 Roller S 3,652.54
MFG030731 Shaft, Replaceable Roller S 86.59

5BRGNANF211-35R3 Bearing, Roller S 54.29
MFG030737 Assy, Roller Stand S 84.17
1626 Pin, Handle-Loc Hitch S 13.46
MFG030753 Assembly, Straight Plow S 360.24
MFG030712 Assembly, Roller Bed Shank Bracket S 68.47
8531 U-Bolt, 3/4 S 13.31
MFG030744 Assembly, Roller Center Shank Bracket S 84.42
0307R Wheel, H.D. Offset Gauge RH S 526.85
0307L Wheel, H.D. Offset Gauge LH S 526.85
MFG030879 Pin, Hitch Cat3 S 53.27
MFG030822 Pin, Top Hitch Cat3 S 37.25
MFG030823 Pin, Top Hitch Cat4 S 7.34
MFG030751 Assembly, Left 7" Offset Plow S 339.80
MFGO030752 Assembly, Right 7" Offset Plow S 339.80
MFGO030509 Assembly, Light Bracket S 13.53

S5FEQAGLIGHT Light, Warning S 294.83

5BLT3410HXZ Bolt, 3/4" x 10" S 5.76

S5WSHLOCK34Z Lock Washer, 3/4 S 0.24

8388 Nut, 3/4 S 0.54
MFG030740 Plate, Rear Wing Support Clamp S 14.78
MFG030762 Assembly, Roller Rear Wing Support S 129.93
MFG030737 Assy, Roller Stand S 78.07

4743 Link, 26" Adjustment Lift S 120.43

1475 Cylinder 4x16 S 439.69
MFG030286 Bolt, 1 1/2" x 10" Folding Toolbar Hinge S 34.49
MFG030743 Assembly, Roller Lift Arm S 224.53

5FEQHC13 Pin, 1 x 3-1/2" S 4.92
MFG030504 Bracket, Warning S 6.26

5FEQSMV-GM Sign, Slow Moving Vehicle S 33.70
MFG030763 Assembly, 104.5" Scraper S 1,187.87
MFG030765 Assembly, 40' Roller Bedder Hose S 283.92
MFG030770 Chain, Safety S 20.23




Page 18

40' Roller Bedder Wing

Part Number Description List Price
MFG030747L Assembly, 40' Roller LH Wing S 4,361.96
MFG030747R Assembly, 40' Roller RH Wing S 4,361.96
MFG030761 Assembly, 116 Roller S 3,978.44
MFG030731 Shaft, Replaceable Roller S 86.59
5BRGNANF211-35R3 Bearing, Roller S 54.29
MFG030754 Assembly, Left Outer Row Plow S 359.40
MFG030755 Assembly, Right Outer Row Plow S 359.40
MFG030712 Assembly, Roller Bed Shank Bracket S 68.47
8531 U-Bolt, 3/4 S 13.31
MFG030753 Assembly, Straight Plow S 360.24
0307R Wheel, H.D. Offset Gauge RH S 526.85
0307L Wheel, H.D. Offset Gauge LH S 526.85
MFG030286 Bolt, 1 1/2" x 10" Folding Toolbar Hinge S 34.49
8159 Bolt,1 x 6-1/2 S 13.98
MFG030380 Bushing, 1-1/2" Wing S 14.61
MFG030764 Assembly, 116" Scraper S 1,247.49

104.5" Scraper Assembly

Part Number Description List Price
MFG030766 Assembly, 104.5" Scraper Frame S 369.07
MFG030768 Blade, 104.5" Scraper S 209.08
5BLT58312HXZ Bolt, 5/8 x 3-1/2 S 1.00
4271 Bushing, Pivot S 15.89
S5WSHLOCK58Z Lock Washer, 5/8" S 0.48
8387 Nut, 5/8" S 0.33
5BLT58134PLOW Plow Bolt, 5/8 x 1-3/4 S 0.97
8432 Lock Nut, 5/8" S 0.60
1626 Pin, Handle-Loc Hitch S 13.46

116" Scraper Assembly

Part Number Description List Price
MFG030767 Assembly, 116" Scraper Frame S 401.22
MFG030769 Blade, 116" Scraper S 209.08
5BLT58312HXZ Bolt, 5/8 x 3-1/2 S 1.00
4271 Bushing, Pivot S 15.89
S5WSHLOCK58Z Lock Washer, 5/8" S 0.48
8387 Nut, 5/8" S 0.33
5BLT58134PLOW Plow Bolt, 5/8 x 1-3/4 S 0.97
8432 Lock Nut, 5/8" S 0.60
1626 Pin, Handle-Loc Hitch S 13.46

Offset Gauge Wheel

Part Number Description List Price
8531 U-Bolt, 3/4" for 7"x4" S 13.31
4507 Bracket,HD Gauge Wheel S 201.36
8450 Jack, Turnbuckle S 138.60
2741 Bracket, Offset Gauge Wheel RH S 165.75
2742 Bracket, Offset Gauge Wheel LH S 165.75
9032 Hub, Gauge Wheel S 110.39




Page 19

9041 Wheel, 15" x 5" - 5 Hole S 115.72
S5FEQHC14 Pin, 1 x 3-7/8" S 5.83
5BLT34412HXZ Bolt, 3/4"x4-1/2" S 2.03
SWSHLOCK34Z Lock Washer, 3/4" S 0.24
8388 Nut, 3/4" S 0.54
7" Offset Plow Assembly

Part Number Description List Price
5FEQSK-3 7"0S Shank, 7" Offset Plow LH & RH S 102.84
S5FEQFP-3HDT Foot, Plow S 49.94
S5FEQ11NSLOTHFT Plow, Bed S 35.11
SFEQFPA-23 Adaptor, Plow Foot S 5.29
8303 Nut, Lock 1/2" S 0.30
5BLTCB123ZG5 Bolt, 1/2"x3" Carriage S 0.60
5BLT123PLOW Bolt, 1/2"x3" Plow S 0.67
5BLT583HXZ Bolt, 5/8" x 3" S 0.87
SWSHFLT58Z Flat Washer, 5/8" S 0.20
5WSHLOCK58Z Lock Washer, 5/8" S 0.48
8387 Nut, 5/8" S 0.33
8362 Pin, Roll S 0.78

Straight Plow Assembly

Part Number Description List Price
S5FEQSSK-3 Shank, 30" Straight Plow S 74.64
S5FEQFP-3HDT Foot, Plow S 49.94
S5FEQ11NSLOTHFT Plow, Bed S 35.11
SFEQFPA-23 Adaptor, Plow Foot S 5.29
8303 Nut, Lock 1/2" S 0.30
5BLTCB123ZG5 Bolt, 1/2"x3" Carriage S 0.60
5BLT123PLOW Bolt, 1/2"x3" Plow S 0.67
5BLT583HXZ Bolt, 5/8" x 3" S 0.87
SWSHFLT58Z Flat Washer, 5/8" S 0.20
5WSHLOCK58Z Lock Washer, 5/8" S 0.48
8387 Nut, 5/8" S 0.33
8362 Pin, Roll S 0.78

Outer Row Plow Assembly

Part Number Description List Price
S5FEQSSK-3 Shank, 30" Straight Plow S 74.64
S5FEQFP-3HDT Foot, Plow S 49.94
MFG030749L Plow, Bed LH S 35.11
MFG030749R Plow, Bed RH S 35.11
SFEQFPA-23 Adaptor, Plow Foot S 5.29
8303 Nut, Lock 1/2" S 0.30
5BLTCB123ZG5 Bolt, 1/2"x3" Carriage S 0.60
5BLT123PLOW Bolt, 1/2"x3" Plow S 0.67
5BLT583HXZ Bolt, 5/8" x 3" S 0.87
SWSHFLT58Z Flat Washer, 5/8" S 0.20
5WSHLOCK58Z Lock Washer, 5/8" S 0.48
8387 Nut, 5/8" S 0.33
8362 Pin, Roll S 0.78




Page 20

Hydraulic Hose

Part Number Description List Price
5HOS102 Hose, 102" S 48.84
5H0S9414 Hose, 94-1/4" S 46.35
5HOS9678 Hose, 96-7/8" S 47.19
5H0S9012 Hose, 90-1/2" S 45.15

9659 Hose, 60" S 35.46

9423 3/8" to 1/2" 90 Degree Elbow S 25.85

4598 T Mount Bracket S 5.43
5FEQ6WETX-WLN-S Elbow, 3/8" Bulkhead S 21.99
SFEQSP2DUWS3 Clamp, Twin Hose S 3.71

FQ = Factory Quote




Pump Pricing




BN House
ndustries

N CORPORATED

Nesw

Three Point Hitch | Wheel Mounted | Hydraulic

Camelback Pump Series




Camelback Pump Series
Available Models

CD6éM, CD8M, CD10M (See M-Performance Curves)
CD6H, CD8H, CD10H, CD12H, CD16H (See H-Performance Curves)

CTM & CTH Models

CT6M, CT8M, CT10M (See M-Performance Curves)
CT6H, CT8H, CT10H CT12H, CT16H (See H-Performance Curves)




Performance Curves

All performance curves were determined from actual test pool data.

%0+ M - Performance Curves
data obtained at 540 RPM
40 —
“;’ 30 +
©
()
T
s 20
2
10 —
| | | | | | |
| | | | | | |
0 500 1000 1500 2000 2500 3000 3500
Gallons Per Minute (U.S.)
50 —+ H - Performance Curves
data obtained at 540 RPM
40 —
“.‘;’ 30 +
©
()
T
8 20 +
2
10 —
| | | | | | | | | |

I I I I I I I I I I
0 1000 2000 3000 4000 5000 6000 7000 8000 9000 10000

Gallons Per Minute (U.S.)



B ¥ House
B B Industries

Camelback Pump Series

Standard Features

Available in three point hitch, wheel mounted & hydraulic
Oven coated fusion finish
Grease lubricated bearings
Quick detach PTO shafts
- Bolted axle & pump connections for easy maintenance & repair
« Medium-duty models are available in 6”, 8” & 10” models with 1 12” shafts
Heavy-duty models are available in 6” through 16” models with 2” shafts

Optional Features

Custom modification

Grease lubricated pump bowl bearing (pump bowl bearing is a marine bearing)
Diesel or electrical engine drive

Control panels

Impeller design

Customized lengths

Grease fitting blocks

45° or 90° discharge elbows

540 RPM or 1000 RPM models

870.588.3773 | Fax: 870.588.4669 | www.houseindustriesinc.com ' '

3720 Highway 1 | PO Box 67 | Cherry Valley, Arkansas 72324 '




| ¥ | Hoﬁcﬁse \J

B B Industries B

N C RPORATED

See dealer for discounts. Portable Pum P Price List

PUMP SERIES MODEL SIZE GPM SHAFT LENGTH WEIGHT PRICE PTO RPM
EASYLIFT llI ETM ET6M-F 6" 1500 11/2" 13' 705 $3,922 540 RPM
EASYLIFT llI ETM ET8M-F 8" 2000 11/2" 13' 735 $4,175 540 RPM
EASYLIFT I ETM ET10M-F 10" 3,000 112" 13' 770 $4,583 540 RPM
EASYLIFT I ETH ET6H-F 6" 1,800 2" 13' 865 $4,998 540 OR 1000 RPM
EASYLIFT llI ETH ET8H-F 8" 2,500 2" 13' 895 $5,331 540 OR 1000 RPM
EASYLIFT Il ETH ET10H-F 10" 3,500 2" 13' 930 $5,871 540 OR 1000 RPM
EASYLIFT I ETH ET12H-F 12" 5,000 2" 13' 970 $6,231 540 OR 1000 RPM
EASYLIFT EDM ED6M-F 6" 1500 112" 24' 1,220 $5,705 540 RPM
EASYLIFT EDM ED8M-F 8" 2000 11/2" 24' 1,260 $6,106 540 RPM
EASYLIFT EDM ED10M-F 10" 3,000 11/2" 24' 1,300 $6,452 540 RPM
EASYLIFT EDH ED6H-F 6" 1,800 2" 24' 1,440 $6,328 540 OR 1000 RPM
EASYLIFT EDH ED8H-F 8" 2,500 2" 24' 1,470 $6,764 540 OR 1000 RPM
EASYLIFT EDH ED10H-F 10" 3,500 2" 24' 1,520 $7,304 540 OR 1000 RPM
EASYLIFT EDH ED12H-F 12" 5,000 2" 24' 1,580 $7,840 540 OR 1000 RPM
EASYLIFT EDH ED16H-F 16" 9,500 2" 24' 1,730 $8,550 540 OR 1000 RPM
EASYBACK IlI EBM EB6M-F 6" 1500 112" 18' 725 $4,060 540 RPM
EASYBACK IlI EBM EB8M-F 8" 2000 112" 18' 750 $4,282 540 RPM
EASYBACK IlI EBM EB10M-F 10" 3,000 112" 18' 775 $4,597 540 RPM
EASYBACK III EBH EB6H-F 6" 1,800 2" 18' 900 $5,268 540 OR 1000 RPM
EASYBACK III EBH EB8H-F 8" 2,500 2" 18' 925 $5,622 540 OR 1000 RPM
EASYBACK III EBH EB10H-F 10" 3,500 2" 18' 940 $5,988 540 OR 1000 RPM
EASYBACK IlI EBH EB12H-F 12" 5,000 2" 18' 970 $6,380 540 OR 1000 RPM
ECONOMY EM EM6-F 6" 1500 11/2" 13' 550 $3,583 540 RPM
ECONOMY EM EM8-F 8" 2000 112" 13' 590 $3,822 540 RPM
ECONOMY EM EM10-F 10" 3,000 112" 13' 640 $5,040 540 RPM
MINI CAMELBACK IlI CM CM612-F 6" 1,250 11/4" 111/2' 420 $3,929
CAMELBACK I CT™M CT6M-F 6" 1,500 11/2" 14' 740 $4,327 540 RPM
CAMELBACK I CT™M CT8M-F 8" 2,000 11/2" 14' 770 $4,998 540 RPM
CAMELBACK I CT™M CT10M-F 10" 3,000 11/2" 14' 805 $5,310 540 RPM
CAMELBACK I CTH CT6H-F 6" 1,800 2" 14' 915 $4,638 540 OR 1000 RPM
CAMELBACK I CTH CT8H-F 8" 2,500 2" 14' 945 $5,230 540 OR 1000 RPM
CAMELBACK Il CTH CT10H-F 10" 3,500 2" 14' 980 $5,625 540 OR 1000 RPM
CAMELBACK I CTH CT12H-F 12" 5,000 2" 14' 1,020 $5,988 540 OR 1000 RPM
CAMELBACK CDM CD6M-F 6" 1,500 11/2" 24' 1,400 $6,459 540 RPM
CAMELBACK CDM CD8M-F 8" 2,000 11/2" 24' 1,430 $6,940 540 RPM
CAMELBACK CDM CD10M-F 10" 3,000 11/2" 24' 1,505 $7,581 540 RPM
CAMELBACK CDH CD6H-F 6" 1,800 2" 24' 1,625 $7,553 540 OR 1000 RPM
CAMELBACK CDH CD8H-F 8" 2,500 2" 24' 1,685 $8,110 540 OR 1000 RPM
CAMELBACK CDH CD10H-F 10" 3,500 2" 24 1,770 $8,349 540 OR 1000 RPM
CAMELBACK CDH CD12H-F 12" 5,000 2" 24 1,860 $8,533 540 OR 1000 RPM
CAMELBACK CDH CD16H-F 16" 9,500 2" 24' 2,100 $9,263 540 OR 1000 RPM
CAMELBACK CDH CD10H-FL 10" 3,500 2" 33 2,435 $10,769 540 OR 1000 RPM
CAMELBACK CDH CD12H-FL 12" 5,000 2" 33 2,575 $11,305 540 OR 1000 RPM
CAMELBACK CDH CD16H-FL 16" 9,500 2" 33 2,890 $12,036 540 OR 1000 RPM
Options
Grease Fitting Blocks $150.00 24'and Below
Grease Fitting Blocks $250.00 33
Large Spline PTO $350.00
Custom Engine Mounts $3,500.00
Engine Diesel or Gas call for price
Control Panels call for price

Vertical Pumps call for price



